L@QQDQ J.M. O’REILLY & ASSOCIATES, INC

Ey@ § PROFESSIONAL ENGINEERING, LAND SURVEYING (& ENVIRONMENTAL SERVICES

O Site Development * Property Line » Subdivision * Sanitary * Land Court * Environmental Permitting
January 13, 2021 JMO# 8446A

Barbara Huggins Carboni, Interim Town Planner
Town of Truro

Zoning Board of Appeals

24 Town Hall Road

Truro, MA 02666

RE: Cloverleaf Development — Highland Road, Truro
Additional Information for the BioMicrobics Treatment Process

Dear Board Members,

As requested during your last meeting, J.M. O’REILLY & ASSOCIATES, INC. has enclosed a summary
package for the proposed BioMicrobics treatment process. The package includes a cover letter from
the distributor J&R Sales along with the treatment results of three pilot systems within Massachusetts
[...]
Permitting the complete system required integration of groundwater discharge permits
together with water reuse requirements. Water reuse provisions were not formally defined at
the time of this project, but precedent had been established through the implementation of
several previous water reuse projects. Overall support for the project helped the regulators
feel comfortable moving forward with the required permits. Subsequent adoption of
statewide water reuse standards should facilitate the implementation of future decentralized

water reuse projects in Massachusetts,

PERFORMANCE

The project is in compliance with all permits and is meeting water quality objectives. The
system has produced reclaimed water of the quality required, and the stadium and
surrounding commercial development have heen successful in providing a solid economic
base for the Town of Foxborough.

LINKS
www.amwater.com/products-and-services/about-us/applied-water-management-group.html

www.thekraftgroup.com/environment/#gilletteStadium

GlPage




El | Bio-Miccobics | |

519 FOFEIE
INCRIFRRANED

BatterWater. Better\World:

Resolraeltibrary

FOR IMMEDIAYE RELEASE

CASE STUDY

Titlos Onsnte Resnlentml Memhmne
Sysiems, Possub!e?

Yo

Homeowners test tho lutest advaucements
for thelr wastewator treautmeont

Situation
Since early 2001, Alternative Wastewater
Systems (AWS) of Idaho has distributed

Bio-Microbics products,  Very familiar with
the MicroFAST® and other FAST® systems,
they wanted to try out the new BioBarrier®
Membrane Bioreactor (MBR) unit, also from
Bio-Microblcs.

Rycan Spiers of Spiers Constructionidentified
a family needing a MicroFAST® 0.5 and
asked them if they would be willing
to upgrade at no additional cost
to a BloBarrier® MBR system.
With all of the benefits that this
system promises, they agreed.

Solution

First of its kind In Idcuho.;'ro:

evaluate membrane h’écn!ment for

BbBan’e};‘-dl-ops down into tank wih
Noats ond o' tube (ono unipwﬁDOGPD). i

84450 Cole Pkwy, Shawnee, KS 66227 ¢ 1.800.753.FAST (3278) ¢ ph

0000000 i

the single fcsml[y home, the NSF®/ANS| STD
40/245 certified system was Installed and
has been tested every other month to show
the effluent being treated to direct discharge
characteristics, l.e. effluent quality of BOD
<2 mg/l, TSS <2, Ammonia <1 and reduces
Fecal Coliform and E. Coli to less than 10 cfu.

With these advanced, biological nutrient
removal capabilities, the BioBarrier® is
engineered in a small footprint and
immersed directly In the aeration
process in the tank. Utilizing flat
sheet membranes for a versatile
design and robust process, the
BioBarrier® has a high surface
area of membrane material in
- o double plate configuration.
The méiphranes and processes
uséd'in this advanced system act as

a physical barrier for nearly all common
The treated
water moves through the pores to the space

between the films, A pump then extracts the

pollutants found in wastewater.

clean water to discharge in to the environment.
Using a completely automated control strategy,
the unique operation sequence of the BioBarrier®

013.422.0707 ¢ sales@biomictobics.com e vany.biomicrobics.com




.I | Bio-Microbics | |

INEREFRNATER

Better\Water, BetterWorld,

Results

The BloBarrier® MBR system, which received
the 2009 Technology Award presented by the
Environmental Business Journal (EBJ), provides
new opporiunities for wastewater recycling.
After more than 8 months in operation, the test
results have proven the system is capable for
direct discharge.

“I really am amazed at what this little unit does,
California standards on what class A effluent is
can be easily attained by this unit all by itself.
We've been testing the coliforms and | believe
there is no need for further disinfection. The
effluent is at acceptable levels for direct
discharge to any where you would want to
put it,” says Mr. Spiers.

The BioBarrier® MBRs and HSMBR®
systems are one of first MBR
systems specifically designed for

the onsite markel, More than
ever, onsite professionals and
end users choose Bio-Microbics
for their wastewater treatment
requirements to help conserve
natural resources, protegt grdullfiﬂ":‘ 7y
and surface waters, and overcome

land constraints, M

About Bio-Microbics, Inc.

With a worldwlide empheisls on environmental
concerns and Improving water quality, Blo-
Microbles manufactures proven wastewater
and storm  water treatment  systems
for decentralized communities and
commercial properties. Ideal for
concrete, fiberglass, steel, or
plastic tanks, the simple, pre-
engineered, modular deslgn
of our FAST® [including
the popular  MicroFAST®)
wastewater treatment systems
celiver conslstent high
* * performance. Successfully used
™ v oy over, 35 years In municipal,
Indlustrial, marine, commerclal and
residential properties located around
the globe, the advanced FAST® (Fixed
Activated Sludge Treatment) technology s
easy to Install and maintaln,  Our advanced
wastewater and stormwater treatment products

help treat the world's water better.

Bio-Micrabics...Beiter Water. Better Worli.®
Contact: Jennlfer Clineros, Manager Markeling Communlcations
Phone: (913) 422-0707 * FAX: (913) 4220808
E-mall [chsneros@blomicrobles.com ¢ Web: wwvw.blomlerobles.com

8450 Cole Pkwy, Shawnee, KS 66227 ¢ 1.800.753.FAST (3278) » ph 913.422,0707 ¢ sales@biomicrabics.com « vansbiomicrobics.com




Design Considerations for the Complex Waste

Streams of Wineries

WINERY WASTEWATER TREATMENT | By Sheldon Sapoznik, REHS

Complexity is a term often used in tasting rooms to
describe a fine wine, although little thought and
understanding is given to the complexity of treating
winery wastewater. It is vital to understand not only the
nature of winery wastewater, but the by-products
produced during the wine making process, such as juice
acidity, lees, and cleaning agents that dictate the various
constituents and concentrations encountered. Beyond
the romanticized season of harvest and the demands
created by crush, other activities that generate
wastewater throughout the year include barrel washing,
fermentation tank washing, and equipment cleaning
from racking and bottling operations,

Unlike residential wastewater, winery wastewater
usually does not contaln pathogenic bacteria in the
waste stream; however, Biochemical Oxygen Demand
(BOD) and Total Suspended Solids (TSS) are found in
significantly higher concentrations. In fact, BOD and TSS
concentrations can be forty times as high as household
wastewater with 12,000 mg/L BOD and 6,000 mg/L TSS
typical during harvest activities. At other times of the
year, the various winemaking activities create fluctuating
flows, which create system over-capacity concerns, The
need for versatility in design and operation is key in
selecting a winery wastewater treatment system.

There are several factors to consider in all winery
wastewater treatment system projects. Determining the
actual wastewater flows during crush (the highest
wastewater generating operation at a winery) can be
challenging. These flows are bhased on industry
experience, regulatory agency calculations, as well as
input and data from the winery itself. Misjudging the
maximum design flow and pollutant concentrations can
be devastating to a winery treatment system. However,
oversizing a system can equally create functional
problems and add unnecessary cost. A winery
wastewater treatment system should have the flexibility
to handle the high and low flows and loads. Most
successful winery wastewater treatment systems include
proper primary screening, a robust active aeration
system followed by a clarifier, or membrane barrier to
separate the treated effluent from the biological process.
Additional key considerations include proper sizing and
material selection of the treatment tanks to provide
required biological retentlon time, surge capacity and
sludge storage capability.

The Bio-Microbics  BioBarrier® HSMBR®  winery
wastewater treatment system takes the complexity out
of treating winery wastewater with its simple, award-
winning design and fully certified treatment process.




Utilizing superior aeration capabilities in conjunction
with durable flat sheet membrane technology, the
modular and scalable design provides flexibility to
winerles, ensuring optimum treatment throughout the
year and lower operating costs. These proprietary units
assure all effluent passes through the membrane making
it virtually impossible to bypass the treatment process
along with providing microfiltration and ultrafiltration
resulting In consistent high quality effluent ready for
water reuse.

Introduced to the Northern California wine region of
Napa/Sonoma County in 2013, the BioBarrier HSMBR
winery wastewater treatment system’s recent
installations have generated tremendous optimism and
interest due to its treatment capabilities, ease of
installation, and low aperating costs. As the Pacific
Northwest Wine Region continues to address winery
wastewater concerns, the BioBarrier HSMBR system will
surely be a solution to provide vital water reuse
opportunities such as quality irrigation water for
vineyards, recycled water for dust control, processing
area wash-down water, or just highly treated effluent for
disposal where untreated or poorly treated winery
wastewater threatens vital habitats or groundwater

resources.

Author Bio: Sheldon Sapoznik, REHS is the Owner of Wine to Water Sales
Group. With his 20 yeors’ experience in winery wostewater treatment os o
Registered Environmental Health Specialist for Napa County, California,
Mr. Sapoznik left the public section to help promote and expand the use of
Membrane BioReactor technology for winery wastewater filtration.

-Wlner!sWastewaler Slpeclalisl
R EH A porrﬂ. R e

a0 M 8a s A 1
expejens B P wney M\;rd bdluleﬁ
wxlanalar teguateey & o e Ha has
Jrezenled o winery nmﬂ tvht"mil Sida bl
r.}.-.neratwmlo ‘alel Sidas 1+ 30 auihonzed B8
Saka Rep o toa! Bicflarrae® B SVORE Wi B
 AVstewer Trealiien 5;5ten 1

E: sheldon.sapoznik@gmall.com web: wﬁ.rw.blnmlcrom:swlnery.com




WASTEWATER TREATMENT SYSTEM
Southborough, Massachusetts

Tighe&Bond

Client Fay School

Description The Fay School Is a private day and boarding school for elementary and
middle school students In Southborough, Massachusetts, Construction of a
26,500 gallon per day membrane bloreactor wastewater treatment facllity
was completed In 2009. A portion of the treated effluent Is reused for
tollet flushing In five new dormitory facilities and a new maintenance
bullding. Wastewater Is treated by fine screens, a membrane bloreactor
and ultraviolet disinfection, As a school facility, The Fay School
experlences significant fluctuations In wastewater flow rate over the course
of a day and throughout the year. Careful planning was required to ensure
that adequate pre-treatment and post-treatment storage capacity was
provided and that the treatment capabllities of the equipment would be
able to handle such fluctuatlons.

Tighe & Bond designed the treatment facllity and assisted the School with
the permit application process, which Included working closely with the
Massachusetts Department of Environmental Protection on the water reuse
system permitting, effluent testing and quality requirements. This project
was part of a campus expansion that Included LEED certification of
bulldings and use of “green” technologles and construction practices.

Apr 29 2C11:Case Studles:1858.doc - 3/22/11




MicroC™ Performance Example
Brass Castle Estates

Facility Name: Brass Castle Estates

@nvironmoental
Oparating e
Solutlons mum

Facility Location: Pillstown, New Jersey
Facllity Description: Subdivision of residential propertles
Flow: Average flow* = 12,963 GPD. Design flow = 22,000 GPD

Denitrification technology: Zenon Zeeweed® 500 Membrane
Bioreactor (MBR) with anoxic compartment for denitrification

Previous carbon source: Sucrose solution**
Date MicroC™ started: December 11, 2004

Operatlons & Malntenance firm: Applied Water Management
Operator - Roger Parr
Discharge permit : NJ DEP Permit Number NJ0068829

Permit limits : Flow - 22,000 GPD, pH - report
Total Nilrogen - 10mg/L, Volatile Organics ~ report
Fecal Coliform —~ 200 col/100ml

MicroC™ performance narrative: Plant switched from sticrose

solution to MicroC™ in December of 2004 and demaonstrated

consistent performance in terms of nitrate removal vs, prior

carbon source. About one third of the volume of MicroC™ was

required to achieve comparable effluent nitrate concentrations.
Gallons of external carbon requlired per day

10.5

{35 About 113 as much MicroC™* was required to
achieve comparable effluent nilrale values
DR AR H } H H i |
Typical home served by wastewater 2 4 6 8 10 12

trealment facility Flow (GPD)
i 18.000
1609 '/_/\

RTrsY)

X
| lz:mn .l ﬁ\\v/\"\‘\ o

111333833 IIIIIRREILLY
g Ay&%rage Effluent Nitrate - NO; (mg/lL)
9.0
80 /\/\\
10
&b / \ F\
- / Y % A 7
Wastewater treatment plant building 10 — = v/ \,_./ \\/w/
30 ‘_‘/‘
* Average GPD from Ocl. '04 to Sept. '05 04— TR T e, S e, p L A P PR y T
5 s . 2 8 3 3
** Mixture of four pounds of table sugar per gallon of _?,' 2 2 g 23- g § E g g g E 2 ‘% g g g- g _% % ‘E

waler Sticrose solution oporallo B Mlaro G oparationse

For more information, contact: Environmental Operating Solutions, Inc.
(508) 495-3300 ~ www.eosenvironmental.com ~ info@eosenvironmental.com




environmental

Opaerating

Solutlons nu

May-Sept. ‘04

Sucrose usage
low due to air-
bound
pump/sucrose
fermentation.
PHS* used, but
usage data not
available.

MicroC™ Performance Example (continued)
Brass Castle Estates

[Brass Castle Eslates

Flow  Carhon Carhon Avy. Effluent Avg. Effluent Max. Effluent

GPD  Source GPD  NO3 (mg/L) NH4 (mg/l) NO3+NH4 (mglL)
Jan-04] 16,285 [Sucrose 10.2 3.0 0.1 3.3
Feb-04] 17,042 [Sucrose 10.9 28 0.1 3.6
Mar-04] 16,933 |Sucrose 10.2 34 0.1 3.2
Apr-04] 17,934 |Sucrose 10.1 3.5 0.2 43
May-04] 15,608 |Sucrose 9.6 4.1 0.2 8.7,
Jun-04| 12,578 |Sucrose 6.0 4.3 0.2 6.9
Jul-04] 12,961 |Sucrose 53 89 0.2 9.0}
Aug-04] 12,702 [Sucrose 39 7.9 0.3 0.7
Sep-04] 13,363 [Sucrose 4.3 8.8 0.3 78
Oct-04] 12,973 |Sucrose 9.6 4.2 0.2 20
Nov-04] 13,823 |Sucrose 104 4.0 03 6.9
Dec-04] 13,887 |Transition 36 64 0.3 6.3
Jan-05] 13,791 [MicroC™ 36 6.6 0.3 34
Feb-05] 13,393 [MicroC™ 3.6 3.7 0.3 9.3
Mar-05| 10,758 |MicroC™ 34 39 0.3 4.7
Apr-05] 13,746 |MicroC™ 35 4.6 0.2 53
May-05] 13,203 [MicroC™ 34 52 0.1 6.8
Jun-05| 13,401 [MicroC™ 35 3.3 0.2 7.2
Jul-05] 12,656 |MicroC™ 34 4.0 0.2 6.8
Aug-05] 11,677 IMicroC'“ 34 38 0.2 5.6
Sep-05] 12,247 [MicroC™H 35 6.0 0.2 5.4]

Source data from New Jersey Departiment of Environmental Protection DMR data and Applied Water Management.
* PHS is a peat humic substance imade from highly humified peat

Satellite image of Brass Castle Estates

entrance

Sub-division

Wastewater treatiment process schematic

@l Two comparlmenl

| house

i seplic tank at each

L

Equalization tank

Kembrane

backwash

Wastewater lreatment
plant building

[ Recirc%

Membrane Aerobic Anoxic

filtration digestion reaclor

tank chamber
|

MicroC™ feed
UV dis- %
infection P Effluent
tank

To sub-
surface

For more information, contact: Environmental Operating Solutions, Inc.

(508) 495-3300 ~ www.eosenvironmental.com ~ info@eosenvironmental.com

recharge beds




MicroC™ and MicroC G™ Case Study

New Jersey Decentralized MicroC™/MicroC G™ Performance History

Oparating quEE

Solutions nuwumn
MicroC™ and MicroC G™ have heen used extensively in the New Jersey decentralized wastewater
treatment market since 2004. The figure helow provides information for several plants on average Total
Nitrogen (TN) and flow through August 2007 obtained from the NJPDES online database. The “months”
column refers to the number of months that the plant has been using EOS products. MicroC™ and
MicroC G™ are ideal carbon sources for decentralized facilities due to safety, handling and cost
concerns. Plants are able to achieve their TN goals with EOS products.

Average TN discharge - mg/L.

PlantlD Technology Months Average Flow - GPD 2 4 § 10